

試験成績証明書

依頼者名: 丸紅ファッションリンク 株式会社 殿

試験項目: 遊離ホルムアルデヒド

2020年06月01日提出の試料に対する試験結果は下記の通りです

2020年06月09日

一般財団法人 日本繊維製品品質技術センター

ダック試験センター

記



○ 試験結果

遊離ホルムアルデヒド試験

工場: ARIYAN SOCKS.

調査期間		場所	吸光度差(A-A ₀)			
			CUTTING/ LINKING	MATERIAL STORE	KNITTING	FINISHING
2週間	綿		0.00	0.00	0.00	0.00
	毛		0.00	0.01	0.00	0.01

期間: (2週間) 2020年5月10日 ~ 2020年5月24日

○ 試験方法

綿 100%の生地と毛 100%の生地を室内に放置し、放置後の生地内の遊離ホルムアルデヒドを厚生省令第34号(有害物質を有する家庭用品の規制に関する法律施行規則)に従い測定する。

以上

- * この証明書は、提出の試料に対する試験結果であり、ロット全体の品質を保証するものではありません。
- * 本証明書の全部または一部の無断転用を固くお断りします。



TEST CERTIFICATE

Supplier name: Marubeni Fashion Link Co., Ltd

Test Items: Free Formaldehyde

Hereby we report the test results of the specimens submitted on 1st June 2020.9th June 2020

Japan Textile Products Quality and Technology Center

DHAKA LAB

RECORDED



○ Test Result

Free Formaldehyde Test

Factory : ARIYAN SOCKS.

Place Investigation period		Absorbance difference (A-A ₀)			
		CUTTING/ LINKING	MATERIAL STORE	KNITTING	FINISHING
2 Weeks	Cotton	0.00	0.00	0.00	0.00
	Wool	0.00	0.01	0.00	0.01

Duration : (2 Weeks) 10th May 2020 ~ 24th May 2020

○ Test Method

100% Cotton and 100% Wool fabric hanging the room, after collect the sample measured the free Formaldehyde accordance with Health & Welfare Ministry Ordinance No.34, 1974.

- * Diversion or posting of any part in this certificate without permission is strictly prohibited.
- * Since the test results of only submit specimen are reported, this certificate does not guarantee the quality of the entire production.

